WWD Application Form Version 3/12

This is a draft document and is subject to revision.

‘ Environmental Protection Agency

An Ghniomhaireacht um Chaomhni Comhshaoil

Waste Water Dlscharge
Certificate of
Authouﬁatlon

Application Form

<<° N
oﬁ:\\O

&

EPA Ref. N2:
(Office use only)

Environmental Protection Agency
PO Box 3000, Johnstown Castle Estate, Co. Wexford
Lo Call: 1890 335599 Telephone: 053-9160600 Fax: 053-9160699
Web: www.epa.ieEmail: info@epa.ie

EPA Export 14-12-2021:03:48:05


http://www.epa.ie/

=)
cea .

Waste Water Discharge Certificate of Authorisation Application Form

Tracking Amendments to Draft Application Form

Version | Date Amendment since Reason

No. previous version
[...]
development, provide reasons, relevant correspondence, etc.

Where applicable, provide a copy of any screening for Appropriate Assessment
report and Natura Impact Statement (NIS) that was prepared for consideration
by any planning/public authority as defined in Regulation 2(1) of the European
Communities (Birds and Natural Habitats) Regulations 2011 (S.I. No. 477 of
2011) in relation to the waste water works which is the subject of this application.
Where a determination that an Appropriate Assessment is required has been
made by any planning/public authority in relation to the waste water works, a
copy of that determination and any screening report and NIS, and any
supplemental information furnished in relation to any such report or statement,
which has been provided to the planning/public authority for the purposes of the
Appropriate Assessment, shall be included in Attachment B.6.

The planning application (File No. 205438) has been submitted to Cork County
Council and has been granted conditional approval.g£onfirmation of planning
permission and the AA Screening Report has been ir}\g@uded in Attachment B.6.

d

—
Attachment included Ssl  Yes No
\Qoogz@b X
\00 X
. (,5',\\0\%0‘3‘

B.7 Other Authorities o

L

SN

B.7 (i) Shannon Free Airport Dq\v@ﬁ%pment Company (SFADCo.) area
O

3
The applicant should tickoé%\e appropriate box below to identify whether the
discharge or discharges aré located within the Shannon Free Airport Development
Company (SFADCo.) area.

Attachment B.7(i) should contain details of any or all discharges located within
the SFADCo. area.

Within the SFADCo Area Yes No

B.7 (ii) Health Services Executive Region

The applicant should indicate the Health Services Executive Region where the
discharge or discharges are or will be located.

Name: Health Service Executive Southern Region

Address: Model Business Park

Model Farm Road

Cork, T12 HT02

Tel: 021-4928703

Fax: N/A

Page 17 of 26

EPA Export 14-12-2021:03:48:05



| e-mail: consumerrelations@hse.ie

B. 8(i) Population Equivalent of Agglomeration

TABLE B.8.1 POPULATION EQUIVALENT OF AGGLOMERATION

The population equivalent (p.e.) of the agglomeration to be, or being, served by the
waste water works should be provided and the period in which the population
equivalent data was compiled should be indicated.

Population Equivalent Total
Agglomeration:327
(292 +53)

Data Compiled (Year) Compiled in 2016

Method Review of registered
properties on
GeoDirectory, 2016
Census results

B.8 (ii) Pending Development

Where planning permission has been granted for develo@ment(s), but development
has not been commenced or completed to date @@‘lthin the boundary of the
agglomeration and this development is being, og@sétb be, served by the waste water

. L L KO

works provide the following information; O
e information on the calculated popul lgﬁ equivalent (p.e.) to be contributed

to the waste water works as a re Q‘Pc\ those planning permissions granted,
e the percentage of the project%§°\g@é. to be contributed by the non-domestic
O

activities, and &
e the ability of the waste w K\@/orks to accommodate this extra hydraulic and
organic loading without p}\)@hg an environmental risk to the receiving waters.
Q
3
No significant developmentsgﬁ%ntified where planning permission has been granted

but development has not be’n completed.

N

B.8 (iii) FEES

State the relevant Class of waste water discharge as per Regulation 5, and the
appropriate fee as per Columns 2 or 3 of the Third Schedule of the Waste Water
Discharges (Authorisation) Regulations 2007, as amended.

Class of waste water discharge Fee (in €)
Review of Discharges from agglomerations with a €2,000
population equivalent of less than 500

Appropriate Fee Included Yes No

B.9 Capital Investment Programme

State whether a programme of works has been prioritised for the development of
infrastructure to appropriately collect, convey, treat and discharge waste water
from the relevant agglomeration. If a programme of works has been prioritised
provide details on funding (local or national small schemes programme) allocated

Page 18 of 26

EPA Export 14-12-2021:03:48:05



to the capital project. Provide details on the extent and type of work to be
undertaken and the likely timeframes for this work to be completed.

The proposed upgrade works are being carried out under Irish Water’s 2020-2024
Investment Plan (Revenue Cycle 3). The construction contract has been issued
and work commenced (Q4 2021). It is anticipated that the construction works will
be completed by Q4 2023. This programme is subject to statutory and budgetary
approvals.

While the new scheme will be sized to facilitate a future connection from the
Southern Catchment no works are proposed in the Southern Catchment at this
time and the existing Secondary Discharge (SW004) will continue as a Secondary
Discharge at this time.

Attachment B.9 should contain the most recent development programme,
including a copy of any approved funding for the project and a timeframe for the
completion of the necessary works to take place.

Attachment included Yes No

X

&.
NS
B.10 Significant Correspondence

O/
£

NS N
Provide a summary of any correspondenc }eéultmg from a Section 63 notice
issued by the Agency in relation tog waste water works under the
Environmental Protection Agency Acts Qﬁ*to 2011.

There is a notice under Section 63 gboregard to lack of appropriate treatment.
The WWTP which is the subject o(ﬂ'@appllcatlon will remedy this issue.
<«

Attachment B.10 should cor@é?n a summary of any relevant correspondence
issued in relation to a Sectlo;§53 notice.
o

Attachment included Yes No

X

B.11 Foreshore Act Licences.

Provide a copy of the most recent Foreshore Act licence issued in relation to
discharges from the waste water works issued under the Foreshore Act 1933.

A foreshore Licence is not required for the proposed Inchigeelagh Sewerage
Scheme.

Attachment B.11 should contain the most recent licence issued under the
Foreshore Act 1933, including a copy of all conditions attached to the licence and
any monitoring returns for the previous 12-month period, if applicable.

Attachment included Yes No

Page 19 of 26

EPA Export 14-12-2021:03:48:05



SECTION C: INFRASTRUCTURE & OPERATION
Advice on completing this section is provided in the accompanying Guidance Note.

C.1 Operational Information Requirements

Provide a description of the plant, process and design capacity for the areas of the
waste water works where discharges occur, to include a copy of such plans,
drawings or maps (site plans and location maps, process flow diagrams) and such
other particulars, reports and supporting documentation as are necessary to
describe all aspects of the area of the waste water works discharging to the aquatic
environment. Maps and drawings must be no larger than A3 size.

Proposed Wastewater Treatment Plant

The proposed WWTP will be designed to cater for hydraulic and biological loading
up to a population equivalent (PE) of 292 (Phase 1 - 10-year design horizon) with
the potential to upgrade to cater for a PE of 450 (Phase 2 - 30-year design
horizon). The proposed WWTP will include the follow§fig infrastructure:

S
e Inlet flow attenuation chamber °«PST de-sludge/ de-scum
with overflow; \§Q°\~\}« chamber to primary sludge
NI pumping station;
e Self-contained inlet micro @%@é‘ e Supernatant liquors pumping
strainer 6mm screen c/w ‘&9 O station

Collection manhole post PST;

. W)
integral hand raked byp@;%\ 2 no. rotating biological

e Piped bypass manual rq\l@%
Q

bar screen 19mm; > contactors;
Qé\ e 2 no. humus tanks;
e Overflow chamberC%FA—FFT) e Sample chamber c/w final
c/w return pumps; effluent wash water pumps;
e Stormwater holding tank e Flow measurement chamber
(76m?3) c/w return pumps; Potable/ final effluent wash

water kiosk c/w break tank and
poster pumps.
e Treated effluent outfall
e Flow measurement flume e MCC and welfare kiosk.
(FFT);
e Flow split chamber;
e 2 no. primary settlement
tanks (PST);

A scheme layout plan sections are presented in drawings IW-10015227-03-02-
006 and IW-10015227-03-02-007 located in Attachment C.1.

The estimated Dry Weather Flow (DWF) for the 10-year design horizon is
66m3/day;

The estimated Average Daily Flow (ADF) for the 10-year design horizons is
82.1m3/day;

Effluent from the proposed WWTP is to achieve the following Design Standards.

Page 20 of 26

EPA Export 14-12-2021:03:48:05



e cBOD (mg/l): 25mg/l;
e Suspended Solids (mg/l): 35mg/I.

For further information on the assimilative capacity of the receiving waters,
please refer to the appropriate treatment assessment which is included in
Attachment F.1 of this application.

Key process elements at the proposed WWTP are described below:

Inlet Works (Preliminary Treatment)

Preliminary treatment of flows up to Formula A will be provided by a single set of
duty inlet screens. Inlet screens will incorporate a micro-strainer type screen with
aperture at 6mm, contained in a prefabricated box complete with coarse bar
bypass screen and screenings bin. Package inlet works will be in accordance with
Irish Water Specification IW-TEC-700-99-02. The inlet works will incorporate a
manual bypass which will be fitted with a 19mm manually raked bar screen.
Screenings will be discharged into the skip/ wheelie bins prior to removal from
site. Grit removal will also be provided.

Following preliminary treatment, flows will pass to a rectangular weir chamber
which will enable Full Flow to Treatment (FFT) to pass forward for primary
treatment, with flows in excess of FFT being diverted tgg):he proposed stormwater
storage tank. N
&

Stormwater Management \\\ 'é*\
The stormwater storage tank has been szeﬁ >store flows in excess of FFT and
up to Formula A for the 10-year desgn&ﬁb@ion for up to 2 hours. The tank will
incorporate return duty/ standby pum@s? ydro ejector type mixer and screened
overflow in the event flows exceed r\gﬁula A. Pumped flows are returned to the
FA-FFT flow split chamber during \&@ds of low flow at the inlet works.

S
The stormwater storage tank W{hlo%e provided with a gravity overflow pipe which
will discharge via the pnmarygputfall

Primary Settlement Tanclis

The proposed Primary Settlement Tanks (PSTs) have been designed to cater for
the 10-year design horizon but will also have adequate capacity to cater for the
30-year design flows. Screened flows up to FFT will be split upstream of the PSTs
by means of a splitter chamber to create two equal process streams which will
feed two independent primary settlement tanks. The PSTs will utilise the ‘upward
flow’ type settlement process.

Rotating Biological Contactors

Secondary treatment of wastewater flows will be undertaken by passing FFT flows
through Rotating Biological Contactor (RBC) units. The RBCs consist of a series of
closely spaced circular discs of polypropylene copolymer (PP) construction. The
cylindrical discs are attached to a horizontal shaft and provide the cross-sectional
area required for effective biological treatment of the settled sewage inflow.

The RBC is partially submerged in a tank containing the wastewater and the discs
rotate slowly at a rate of 1.0 revolution per minute. As the RBC discs rotate out of
the water, aeration is achieved as the biofilm and wastewater is exposed to the
atmosphere. Wastewater flows downward over the discs and solids sloughing
occur. Biosolids in the treated effluent necessitate the requirement for final
settlement downstream.

Page 21 of 26

EPA Export 14-12-2021:03:48:05



A single RBC unit will be sufficient to process 10-year FFT flows, however 2No.
RBCs units will be provided to operate in parallel under the 30-year design
conditions whilst providing operational redundancy. Each RBC incorporates
internal flow management to ensure flows through the units are regulated.
Sludge Management

The sludge management system will receive sludges from the primary
settlements tanks and will consist of a sludge pumping station, Picket Fence
Thickener (PFT), and supernatant return pumping station.

Sludges from the PSTs will flow by gravity to the sludge pumping station, via
which they will be pumped to the PFT. Supernatant will be taken from the PFT
and recirculated to the flow split chamber prior to the PST via the supernatant
return pump station.

Thickened solids will be collected via tanker and transported to the off-site
collection facility.

The sludge management system is sized for the 10-year design horizon.

Proposed WWTP Outfall
The proposed WWTP outfall (SW001) will extend from the WWTP site to the
centre of the River Lee (approx. 50m in length).

&

C.1.1 Storm Water Overflows &
o

©)
For each storm water overflow within c;‘ﬁéfﬁaste water works the following
information shall be submitted: F°
NN
e An assessment to detergwﬂ\:@compliance with the criteria for storm
water overflows, as s 6‘(\)5% in the DoEHLG ‘Procedures and Criteria in
Relation to Storm ter Overflows’, 1995 and any other guidance as
may be specified ls‘&\&h\e Agency, and
e Identify whethers\@ny of the storm water overflows are to be

decommissionegsand identify a date by which these overflows will
cease, if appligsable

A storm water overflow will be provided at the WWTP site SW003. The stormwater
overflow will meet the criteria for storm water overflows, as set out in the DoEHLG
‘Procedures and Criteria in Relation to Storm Water Overflows’

C.1.2 Pumping Stations

For each pump station operating within the waste water works, provide
details of the following:

Number of duty and standby pumps at each pump station;

The measures taken in the event of power failure;

Details of storage capacity at each pump station;

Frequency and duration of activation of emergency overflow to
receiving waters. Clarify the location where such discharges enter the
receiving waters.

The proposed Inchigeelagh Sewerage Scheme requires a new PS which is to be
constructed on a greenfield site on the northern bank of the River Lee, east of the
bridge (The Bridge PS). From the PS, the flows from the north catchment will be
delivered to the WWTP via rising main which runs along the northern riverbank in a
west to east direction.

Page 22 of 26

EPA Export 14-12-2021:03:48:05



The PS structure will be reinforced concrete and will contain a wet well with twin
submersible pumps (in a duty - standby arrangement).

A concrete emergency/stormwater overflow storage tank (20m3 capacity) will also
be provided. This allows for 6 hours (1DWF) of storage based on the 30-year design
horizon in the event of power failure in accordance with Irish Water guidance (IW-
TEC-800-02 Wastewater Pumping Stations and Rising Mains). Details of the PS
emergency/stormwater overflow discharge (SW002) are provided on drawing IW-
10015227-03-02-007 in Attachment C.1.

In the event of a complete failure of the pumping station (i.e. power outage, pump
failure etc), an alarm will be triggered which notifies the pumping station operator’s
of the failure. Emergency storage capacity will be provided to give Irish Water time
to respond to the alarm. In such an event flows will overflow from the pump
chamber to the emergency storage tank.

The stored flows will automatically return to the overflow/pump chamber, via the
return pipe with non-return valve and will be pumped forward to the WWTP once
normal operation of the pumping station is restored.

In the event of a sustained emergency event where the emergency storage tank is
full, the emergency overflow will be activated, and scregned flows will overflow to
the River Lee. N
&
Attachment C.1 should contain supporting dgﬁ{lﬁ%ntation with regard to the plant
and process capacity, systems, storm water® lows, emergency overflows, etc.,
including flow diagrams of each with ar\xg?o evant additional information. These
drawings / maps should also be provg}%g s geo-referenced digital drawing files
(e.g. ESRI Shapefile, MaplInfo Tab QSB?Q&CAD or other upon agreement) in Irish
National Grid Projection. This«%@o should be provided to the Agency on a